
S O U T H E A S T E R N W I S C O N S I N R E G I O N A L P L A N N I N G C O M M I S S I O N

TECHNICAL REPORT NO. 43

STATE-OF-THE-ART
OF WATER SUPPLY
PRACTICES



  
 
 

REGIONAL WATER SUPPLY 
PLANNING ADVISORY COMMITTEE 

 
 

Kurt W. Bauer, Chairman .......... Executive Director Emeritus, SEWRPC 
Robert P. Biebel, Secretary .................. Special Projects Environmental 

Engineer, SEWRPC 
Julie A. Anderson ................................ Director, Racine County Division 

of Planning and Development 
Kenneth R. Bradbury ................... Hydrogeologist/Professor, Wisconsin 

Geological and Natural History Survey 
Thomas J. Bunker .................................... General Manager, Water and 
[...]
filtration and disinfection in order to enhance filtration and reduce disinfection byproducts in the finished water.3 
One of the most common methods to eliminate byproduct precursors is to oxidize the precursors prior to filtration 
to enhance the amount removed during filtration. Common oxidation chemicals used are ozone, permanganate,  
 

_____________ 
1Robert C. Cumerman, Russell L. Culp, and Sigurd P. Hensen, Estimating Water Treatment Costs - Volume 2 - 
Cost Curves Applicable to 1 to 200 MGD Treatment Plants, USEPA, Cincinnati, OH, August 1979, pp. 1-5. 

2Michelle Chapman Wilbert, John Pellegrino, Jennifer Scott, and Qian Zhang, Water Treatment Estimation 
Routine (WaTER) User Manual, U.S. Department of the Interior, Bureau of Reclamation, Denver, CO, August, 
1999, pp. 1-2. 

3American Water Works Association and American Society of Civil Engineer, American Water Works Associa-
tion, Water Treatment Plant Design, Third Edition, McGraw-Hill, Inc., New York, New York, 1998, p. 50. 



13 

and chlorine. Chemical addition is typically 
done as close to the raw water intake as 
possible to allow sufficient mixing and 
reaction time prior to sedimentation or 
filtration. The chemical injection point is 
often located within the facility grounds for 
safety and health reasons, but may be at the 
raw water intake. 
 
In some areas blue-green algae (Cyano-
bacteria) have become a concern in surface 
waters. Some species of this algae contain 
toxins that are released into water when the 
bacterial cells rupture. Blue green algae 
also create taste and odor problems in 
water. Fortunately, the conditions favorable 
to the growth of Cyanobacteria,4 small 
stagnant waterbodies, are not generally 
chosen as drinking water supplies. The 
blue-green alga, Cylindrospermopsis, is an 
invasive type of algae that is now present 
in major inland lakes in Wisconsin. This 
alga is difficult to detect and releases toxins 
continuously. These toxins are toxic to 

animals and humans, making this type of algae a particularly undesired invasive species. The algae have not yet 
been reported as an issue in Lake Michigan. 
 
Costs 
The costs associated with screening and preliminary chemical addition are not documented in the USEPA 1979 
publication, nor are they included in the USBOR spreadsheet updated in the late 1990s. 
 
Investigation indicates that the incremental cost of adding screening to intake pipes that are typically relatively 
long is minimal, as is installing chemical feed pipes to intakes, when compared to other unit costs. December 
2005 costs for an actual installation were under $0.04 per gallon per day (gpd) of capacity, installed costs. For 
systems-level planning purposes, it is recommended that $0.05 per gpd capacity be used for both screening and 
chemical addition. 
 
Operation and maintenance costs for intake structures are also low relative to other facility processes. 
Documentation of such costs is limited, apparently because such tasks are intermittent and are accounted for 
under other activities. Accordingly, estimates of operation and maintenance costs for screening and related 
demand control herein are accounted for as part of miscellaneous costs. 
 
WATER TREATMENT PLANT INTAKES 

Description 
Water intakes are designed and located to draw water from an area within the source that is as free of 
contaminants as possible. In some cases this can be a sophisticated structure designed so that the water can be 
drawn from several levels. Typically, for Lake Michigan water, the intakes need to be located far from shore and  
 
_____________ 
4National Institutes of Health, Blue-Green Algae, Available at: http://ntp-server.niehs.nih.gov/index.cfm 
Accessed: 4/19/2006. 

Figure 1 
 

TYPICAL THROUGH FLOW INTAKE MECHANICAL SCREEN 
 

 
Source: MACMET INDIA LIMITED and SEWRPC. 



14 

can be placed near the bottom of the lake. The intake structures for the surface water treatment facilities in 
southeastern Wisconsin vary considerably in design. Some intake structures are simple pipes formed into one or 
more intake ports, while others have concrete or steel structures to prevent sediment and other material from 
entering the intake. Water treatment plant intake pipelines in southeastern Wisconsin range in length from 2,500 
feet to 11,800 feet, with an average of just over 5,000 feet. The intakes reach lake water depths of 25 to 55 feet 
and range in size from 16 inches to 144 inches in diameter. 
 
Costs 
As indicated earlier, the cost of intake structures and screens is not documented well in literature. The cost of the 
intake pipeline and structure for Lake Michigan water treatment plants is considerable. Due to the underwater 
work and the need for specialized marine equipment, the cost for intake pipeline construction is typically 2.5 to 
4.0 times the cost of similar land projects.5 The Milwaukee Water Works extended one of its water intakes in 
1996 at a cost of $0.15 per gpd of treatment plant capacity and about $0.06 per gpd of actual intake capacity 
(December 2005 value). The latter cost is considered relatively low because of the large economy of scale 
achieved when constructing a 144-inch-diameter pipeline. In 1994, a study6 was done which resulted in the 
publication of a formula for the estimation of submerged intake pipeline construction costs based upon pipe 
material, diameter, and pipe length. When the recent Lake Michigan intake construction project costs are 
compared to the results of this formula, the cost differences are within an acceptable accuracy range. The costs in 
2005 dollars for intake pipelines is estimated by this formula to range from $4.2 million for a 24-inch-diameter 
intake to $8.0 million for a 48-inch-diameter intake extending one mile into the lake. For a hypothetical 30 mgd 
water treatment plant with a 6,000-foot-long, 36-inch-diameter intake pipeline and intake structure, the estimated 
cost of the intake is $7.0 million, or an average of $0.23 per gpd of capacity. For planning purposes, it is 
recommended that an average value of $0.25 per gpd of capacity be used for intake pipeline and intake structure 
construction. 
 
As indicated earlier, the annual operations and maintenance costs for intakes are minimal and typically are not 
accounted for separately by facilities. 
 
RAW WATER PUMPING 

Process Description 
Typically the source water level is at a lower elevation than the treatment facility, which requires raw water 
pumping to allow gravity flow through treatment processes. Occasionally a reservoir or other source can be 
located at a higher elevation to allow for complete gravity feed throughout the treatment facility. Raw water 
pumps are typically low head centrifugal pumps located at or near the shoreline of the source surface waterbody. 
 
Costs 
When the USEPA 1979 values are adjusted to December 2005 values using the USBOR spreadsheet, an estimated 
construction cost of $0.70 per gpd capacity is obtained for a 1.0 million gallon per day (mgd) facility. The 
spreadsheet utilizes current electrical costs and estimated dynamic head values to determine operation and 
maintenance costs for a facility. The estimated operation and maintenance costs obtained for a 1.0 mgd facility is 
$690 per million gallons (MG) pumped. For planning purposes, it is recommended that a cost of $0.70 per gpd 
capacity be used for the former value and $600 per MG pumped for the latter value. 
 

_____________ 
5ASCE and AWWA, Water Treatment Plant Design, Second Edition, 1990. 

6Thomas M. Walski, Janet S. Condra, and Ken Cable, “Procedure for Estimating Surface-Water Intake Cost,” 
Journal of Environmental Engineering, Vol. 110, No. 2, March/April 1984, pp. 381-391. 



15 

COAGULATION-FLOCCULATION-SEDIMENTATION 

Process Description 
Sedimentation processes were among the first to be utilized for drinking water treatment.7 The process of 
sedimentation is relatively simple—allowing water to stand in, or slowly flow through, a tank under quiescent 
conditions for particles to settle. Early research identified the physical characteristics that enhanced settling.8 
Many of these principles continue to be applied today in the form of specially designed settling chambers. Settling 
chambers utilizing such embellishments as tube settlers and inclined plate separators are commonplace in any 
treatment process utilizing settling as part of the treatment train.9 Figure 2 shows an inclined plate separator 
system. Upflow clarification is utilized to enhance settling by bringing influent upward through the settling zone 
to force smaller solids within the influent to contact higher concentrated solids.10 Relatively small improvements 
in clarifier design appear to continue to advance settling characteristics. Many manufacturers have patented 
such improvements. Today, sedimentation is typically used to remove flocculated solids—primarily organic 
materials—prior to filtration. 
 
The combined process of coagulation—the neutralization of charges through chemical addition—and floccula-
tion—that is, the coming together of smaller particles into larger particles or flocs—is an area of continual 
improvement. Coagulants are often added to enhance coagulation and flocculation prior to sedimentation. 
Coagulation often occurs in flash mixers that provide rather rapid mixing followed by flocculation in a very 
slowly agitated zone. A typical in-line flash mixer is illustrated in Figure 3. After flocculation water flows to a 
clarification zone where flocculated particles settle and are removed.11 
 
Coagulants such as aluminum and iron salts have been utilized for many years both for solids removal, as well as 
softening of water.12 Today organic polymers can be utilized that are often specific for the type of particle desired 
for removal from water. In an effort to move away from chemical addition the ballasted flocculation system has 
been developed. With the ballasted flocculation system, microsand (a fine quartz sand) is added to the water to 
serve as the nucleus of the flocculating particle. Given the higher density of sand, the particle settles much more 
easily and quickly than a chemically flocculated particle. After mixing and flocculation within a sludge zone at 
the lower areas of the clarifier, the water is passed through an area of inclined plates in order to pass on to the next 
treatment step.13 The detention time within such units appears to be relatively low and can lead to more compact 
treatment units and less land area required for such units.14 
 

_____________ 
7American Water Works Association (AWWA), Water Quality and Treatment-A Handbook for Community Water 
Supplies-4th Edition, McGraw-Hill, Inc., New York, New York, 1990, p. 367. 

8AWWA (1990), p. 368. 

9AWWA (1990), p. 386. 

10GC3 Specialty Chemicals, Inc., Clarification Text, Available at www.gc3.com/techdb/manual/clartext.htm, 
(accessed December 30, 2005). 

11American Water Works Association (AWWA)/American Society of Civil Engineers (ASCE), Water Treatment 
Plant Design-3rd Edition, The McGraw-Hill Companies, Inc., New York, New York, 1998, pp. 87-89. 

12AWWA (1990), p. 271. 

13Products-Actiflo for Drinking Water and Wastewater Treatment, available from: 
www.krugerusa.com/pages/products/actiflo.htm, (accessed December 30, 2005). 

14City of Melbourne, Florida, Melbourne Drinking Water, available from: 
www.melbournefl.org/watercon/lwplant.htm, (accessed December 29, 2005). 



16 

Many manufacturers of treatment technologies have concentrated development in recent years on enhancing 
coagulation and flocculation with no sedimentation prior to filtration—a process commonly known as direct 
filtration. While not in widespread use in southeastern Wisconsin, the process has been used with success in other 
areas. Given the level of treatment needed under the surface water treatment rule15 and the disinfection 
byproducts rule,16 having a filter of some sort for final solids removal guarantees compliance when compared to 
the sedimentation process.17 The addition of chemicals to enhance coagulation and flocculation can significantly 
improve the effectiveness of filtration units.18 
 
Costs 
The cost of constructing coagulation, flocculation, and sedimentation facilities is highly dependent on local 
conditions, especially raw water quality and existing facilities.19 However, sedimentation is required for treating 
Lake Michigan water with gravity filtration processes. In addition, many facilities have eliminated or reduced 
sedimentation in favor of filtration. The USEPA 1979 costs adjusted to December 2005 values for a coagulation-
flocculation-sedimentation facility approximates $0.49 per gpd of design capacity. For planning purposes it is 
recommended that a cost of $0.70 per gpd of design capacity be used. This figure varies significantly for design 
flows under 1.0 mgd and should not be applied to smaller facilities. For smaller facilities, site-specific cost 
analyses are needed. 
 
_____________ 
15A USEPA rule provided for under the 1996 amendments to the Safe Drinking Water Act designed to reduce 
illness linked to pathogenic microorganisms in drinking water and to ensure that water systems maintain 
microbial protection. 
16A USEPA rule provided for under the 1996 amendments to the Safe Drinking Water Act designed to reduce 
potential cancer and reproductive and developmental health risks from disinfection by-products in drinking 
water, which can form when disinfectants are used to control microbial pathogens. 
17AWWA (1990), p. 506. 
18AWWA (1990), p. 507. 
19AWWA (1990), p. 449. 

 Figure 2
  Figure 3 
 INCLINED PLATE SEPARATORS FOR SOLIDS 
 SEPARATION AND TURBIDITY REDUCTION TYPICAL FLASH MIXER 
 

 
Source: U.S. Environmental Protection Agency and SEWRPC. Source: American Water Works Association and SEWRPC. 
 



17 

The operation and maintenance costs for coagulation-flocculation-sedimentation facilities can be significant. 
Chemical mixing and addition for coagulation can be labor intensive, depending on specific chemicals and chosen 
mixing equipment. USEPA 1979 values adjusted to December 2005 values by the USBOR spreadsheet indicate a 
cost of between $90 and $180 per MG of treated water in a 1.0 mgd facility, depending upon the type of 
chemicals used and specific design of clarification. For planning purposes, it is recommended that a cost of $150 
per MG of water treated be used. 
 
FILTRATION 

Introduction 
The institution and modification by the USEPA of its surface water treatment regulations has forced many 
previously unfiltered water supplies to develop filtration facilities in recent years. The rules are written to 
encourage filtration of surface water supplies by requiring that significant programs and procedures be in place if 
filtration is to be avoided.20 The original regulations targeted the removal of gross solids and pathogenic 
organisms, while the current emphasis is on the removal of organic materials to prevent the formation of 
disinfection byproducts after filtration.21 Filtration is commonly divided into three categories: gravity filtration, 
pressure filtration, and membrane filtration. 
 
Gravity Filtration 
Process Description 
Slow Sand Filtration 
The intent of the filtration of drinking water was originally to remove nuisance materials, as well as to reduce 
pathogens and hence reduce disinfection requirements. A simple and inexpensive way to do so was to allow water 
to percolate slowly through sand and to collect the water afterwards. This process mimicked the natural process of 
water movement and clarification within soil, and is relatively effective at removing contaminants. Slow sand 
filtration utilizes smaller and less-uniform-sized sand, as compared to sand used in rapid sand filtration, in which 
the hydraulic application rate is relatively low.22 For these reasons, the labor required for maintenance—including 
cleaning of the “schmutzdecke,” or collected solids—and the land area necessary for filters is relatively high. Few 
slow sand filtration facilities have been built in recent years, especially for systems treating significant flows of 
water.23 
 
Rapid Sand Filtration 
Rapid sand filtration has largely replaced slow sand filtration over the past 100 years. Rapid sand filters utilize 
sand of a larger and more consistent grain size than slow sand filtration. This creates larger void spaces within the 
filter bed with an associated higher flow-through rate. Filtration occurs through the mechanism of particles within 
the water stream becoming attached to the sand throughout the entire depth of the sand bed. In order to increase 
the ability of materials to be trapped, coagulants are added and flocculation is almost always encouraged prior to 
rapid sand filtration.24 Rapid sand filters can be designed with a higher hydraulic application rate—up to 13 gpm 

_____________ 
20U.S. Environmental Protection Agency, 40 CFR Ch. 1 (7-1-02 Edition). 

21U.S. Environmental Protection Agency, Rule Fact Sheet - Long Term 2 Enhanced Surface Water Treatment 
Rule, EPA 815-F-05-002 December 2005. 

22Oasis Design, Slow Sand Filtration, June 1991. 

23American Water Works Association and American Society of Civil Engineer, American Water Works Associa-
tion, Water Treatment Plant Design, Third Edition, McGraw-Hill, Inc., New York, New York, 1998, p. 193. 

24American Water Works Association and American Society of Civil Engineer, American Water Works Associa-
tion, Water Treatment Plant Design, Third Edition, McGraw-Hill, Inc., New York, New York, 1998, p. 154. 



18 

per square foot of filter area—so the land area required for rapid sand filters is less.25 Rapid sand filters must be 
backwashed on a regular basis, which is generally done on a schedule determined by a number of factors 
including gallons treated, head loss through the filter, filtered water quality, and time since the last backwash. The 
treatment and disposal of the backwash water is a major consideration during site selection and designing of rapid 
sand filtration facilities. Backwash water may be treated on site or stored temporarily for discharge into sewers for 
treatment at the local wastewater treatment facility. Rapid sand filtration backwash cycles often incorporate an air 
scour for added agitation of the filter bed and increased cleansing action. A typical rapid sand filter is shown in 
Figure 4. 
 
Dual-Media (or multi-media) Filtration 
The term dual-media filtration has a variety of meanings, some based upon proprietary issues and others simply 
based upon the descriptive nature of the term. The general concept common among most filters identified as dual 
media is that more than one material is utilized within the filter bed. The advantages of utilizing a material as a 
filter media, which can physically, electro-chemically, or through some other means, improve removal of 
contaminants, is self evident. Unfortunately, the differences in density and other characteristics between the two 
materials make backwashing technologically challenging. Recent advancements are overcoming these challenges 
as man-made resins and resin coatings are developed which can perform contaminant removal. The most common 
types of medias used in dual-media filters are sand and manganese greensand—the mineral glauconite within the 
same filter bed—that increases the removal of iron from water. Filter media of sand and anthracite are also 
commonly used for simple filtration. Research with proprietary dual-media filters within the New York City 
water supply system indicate promise for increased removal of disinfection byproduct precursors, as well as 
removal of pathogens, such as Cryptosporidium and Giardia.26 Granulated activated carbon is commonly 
combined with sand filtration to enhance organic substance removals. 
 
Micro Screens 
Self-cleaning micro screens are becoming popular for prefiltration prior to other processes, such as membrane 
processes. Micro screens are typically designed to eliminate solids larger than a specific size. Often micro screens 
are sized at 500 microns, but can be supplied in a variety of sizes. Micro screens are typically of the wedgewire 
design to prevent clogging. Screens self clean by being shaped in such a way that the inflow forces the screenings 
toward the waste disposal area. Alternatively, the screens may be cylindrical and operated in a rotary fashion. 
Micro screens can be configured to screen raw water or water at other stages of treatment. 
 
Costs 
The construction of typical—not including granular activated carbon—gravity filtration based on USEPA 1979 
costs adjusted to December 2005 values by the USBOR spreadsheet are estimated to be $0.43 per gpd of capacity 
for a 1.0 mgd facility. This estimation is exclusive of engineering, administration, legal, and contingency costs. It 
is, therefore, recommended that, for planning purposes, a constructed cost of $0.60 per gpd capacity be used for 
facilities with a capacity of 1.0 mgd. Smaller facilities do not typically use gravity filtration. 
 
Gravity filtration facilities utilizing granular activated carbon are significantly more costly to construct. The 
USBOR cost estimation spreadsheet estimates the cost of construction at $4.10 per gpd capacity for a 1.0 mgd 
facility. Much of the additional cost—that is, cost above that of other gravity filters—is the cost of carbon 
regeneration facilities. For planning purposes, it is recommended that a cost of $5.50 per gpd capacity for new 
gravity granular activated carbon facilities for facilities with a capacity of 1.0 mgd. 
 

_____________ 
25American Water Works Association, Water Quality and Treatment, A Handbook of Community Water Supplies, 
Fourth Edition, Copyright 1990, by McGraw-Hill, Inc., New York, New York, p. 476. 

26National Academy Press, “Watershed Management for Potable Supply: Assessing the New York City Strategy,” 
www.nap.edu, 2000, p. 25. 



19 

The cost to construct micro screen facilities was 
not included in the 1979 USEPA cost estimates, 
nor was it included in the USBOR spreadsheet. 
Several references that list costs for membrane 
processes do not include costs for pre-screening 
processes. It is known that some facilities have 
chosen micro screens over pre-screening with sand 
filtration, and, therefore, the cost to construct must 
be less than sand filtration, at least in some cases. 
Therefore, it is recommended to use the estimated 
cost for sand filtration facilities—without their 
backwash facilities—for systemwide planning pur-
poses. This cost is $0.40 per gpd capacity for 
facilities with a capacity of 1.0 mgd. 
 
Operation and maintenance costs for gravity 
filtration—other than granular activated carbon 
filters—are estimated to be $80 per MG treated 
based on the USEPA 1979 figures adjusted by the 
USBOR spreadsheet to December 2005 values. 
When activated carbon gravity filters are utilized, 
the above estimates increase by a factor of over 

10; to about $1,000 per MG treated. For planning purposes, it is recommended that values of $80 and $1,000 per 
MG treated be used for traditional gravity filtration and activated carbon filtration, respectively, for facilities with 
a 1.0 mgd capacity. The cost of operation and maintenance of micro screens is not documented in literature. It 
appears, intuitively, to be very low compared to other filtration processes. Therefore it is recommended to use $80 
per MG treated for systemwide planning purposes. Treatment of backwash water is also an important factor in 
operation and maintenance costs as noted in the subsequent section. 
 
 
Treatment of Wastes 
Rapid sand filters produce significant amounts of backwash water that must be treated and/or disposed of. 
Treatment is often performed on site with drying beds and disposal of the residuals at a sanitary landfill. It is also 
common to utilize a municipal wastewater treatment facility for backwash treatment. In either case, the method to 